

Certificate EN10204:2004-3.1

DATE OF ISSUE: 2025-11-05

DESCRIPTION	STAINLESS STEEL WIRE ROPE	GRADE	AISI 316		
MILL CERT. NO	JY20251215	Construction	7x7	Lay	RHOL
P.O NO	108392	DIAMETER	3.00 mm		
INVOICE NO	JY20251215	LENGTH	2000 M		
CONTRACTOR		QUANTITY	1656.00 KGS (24REELS)		
CUSTOMER		Specification	EN 12385-4		

CHEMICAL COMPOSITON

Chemical Comp. (%)	C	Si	Mn	P	S	Ni	Cr	Mo
	0.0580	0.4100	0.870	0.030	0.020	10.10	16.45	2.07

INSPECTION RESULTS

Reel No.:21-44 Sampling No. :23

Items	Specification	Actual
Dia. of Cable	3.00-3.12 mm	3.02 mm
Breaking Strength	Min. 5.48 kN	5.92 kN
Lay Length of Strand	6.5 mm	19.50mm
Performing	0.388	Good
Breaking force factor	-	
Min. T/S	MIN. 1570N/MM2	
HEAT/ LOT NO.:	018363	
REMARKS		
We hereby confirm that our production do not contain steel and/or iron products originating in RUSSIA, according to the article 3g (1) (d) of Regulation (EU) No. 833/2014	We hereby certify that the material described herin has been made in accordance with the specification of the order.	



We want to point out that the installation of the a.m. part is not allowed until it has been clarified that the machine this part shall be used for correspond to the regulations of the EC machinery rule